ASTM LEVEL 2

Bacterial filtration efficiency (ASTM F2101) > 98%

Differential pressure (EN 14683:2019 Annex C) < 6.0mm Hz O/cm?

Sub-Micron Particulate Filtration (ASTM F2299) > 98%
Resistance to penetration by synthetic blood (ASTM F1862) Penetration not seen at 120mm Hg

Flammability 16 CFR part 1610 Class 1

DISPOSABLE
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MODEL: TB-01
THREE-LAYER FILTER PROTECTION




PRODUCT INFORMATION

50PCS/BOX (BOX-PACKED) - &
PROTECTIVE
SIZE:19.5*10*7 5¢cm

50PCS*40 (CARTON-PACKED)
SIZE:51.5%40.5*32cm
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TEST REPORT ASTM F2100-19

3GS

Test Report

No.: T32020240434SN Date: MAY 18, 2020 Page 2 of 6

ASTM F2100-19 Standard Specification for Performance of Materials Used in Medical Face Masks

Scope : This specification covers testing and requirements for materials used in the
construction of medical face masks that are used in providing healthcare
services such as surgery and patient care. This specification provides for the
classification of medical face mask material performance.

Number of Specimen 100 pcs of complete product
Clause Test Items/requirement Test Result Summary

] Classification See Table 1

6 Requirements
6.1 The properties of the medical face mask materal shall

conform to the specifications requirements in Table 1, as
tested in accordance with Section 9.

SGS
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ZHANGPU TONGBAO INDUSTRY & TRADE CO., LTD
MANAGEMENT AREA OF FIELD DEPARTMENT, DANANBAN TOWN, ZHANGPU COUNTY,
ZHANGZHOU CITY, FUJIAN PROVINCE. CHINA

The following samples were submitted and identified on behalf of the client as:

DISPOSABLE PROTECTIVE MASK

SGS Case No. : CA320202422819

Style / kem No. : TB-01

Ref. No : CP20-014856

Lot No. / Batch Code : NOT PROVIDED

Sample Description : BLUE MASK

Quantity Submitted : 100 PCS.

Manufacturer - ZHANGPU TONGBAO INDUSTRY & TRADE CO., LTD

Country of Origin - CHINA

Country of Destination : UNITED STATES

Sample Receiving Date : APR 20, 2020

Test Performing Date 2 APR 20 TO MAY 18, 2020

Test Requested :  Please refer to the result summary.

Test Method & Results . Please refer to next page(s).

Result Summary
Test Requested Result Summary
ASTM F2100-19 Standard Specification for Performance See Result

of Materials Used in Medical Face Masks

Signed for and on behalf of
SGS Hong Kong Ltd.

f .f L
AR -«'i 1
bl |

Au Kam Chi, Gigi
Technical Manager
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Bacterial filtration efficiency (ASTM F2101)

Differential pressure (EN 14683:2019 Annex C)
Sub-Micron Particulate Filtration (ASTM F2299)

Resistance to penetration by synthetic blood (ASTM F1862)

> 98%

< 6.0 mm H20/cm?

> 98%

Penetration not seen at 120 mm Hg

AR

6.2 Flammability 16 CFR Part 1610 Class 1

Table 1 Medical Face Mask Material Requirements by Performance Level

e Level 1 Level 2 Level 3
ke Barrier Barrier Barrier
Bacterial filtration efficiency, % 2 95 > 08 2908
Differential pressure, mm Hz0/cm? <5.0 <6.0 <6.0
Sub-micron particulate filtration efficiency
at 0.1 micron, % 295 238 298
Resistance to penetration by synthetic blood,

2 ; 80 120 160
minimum pressure in mm Hqg for pass result”
Flame spread Class 1 Class 1 Class 1

¥ - An acceptable quality limit of 4,0 % is met for a single sampling plan when 29 or more of the 32 tested
specimens show “pass” results.
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Result 1 Bacterial filtration efficiency ASTM F2101-19

Test Side : White Side

Pre-Conditioning :  Minimum of 4 hours at 21£5°C and 8545% R.H.
Dimensions of test specimen ¢ =170 mm % 160 mm
BFE Test Area : 40 ecm?
BFE Flow Rate : 28.3 lmin
Test bacteria :  Staphylococcus aureus ATCC 6538
Mean Particle Size : 28um
Positive Confrol Average : 29x10°CFU
MNegative Monitor Count : =1CFU
Test Specimen Percent BFE (%)
1 99.9
2 99.8
3 99.8
4 90.8
] 90.8
Result 2 Differential pressure EN14683:2019+AC 2019 Appendix C
Test Side : White Side
Pre-Conditioning ¢ Minimum of 4 hours at 21+5°C and B5¢5% R.H.
Dimensions of test specimen =170 mm x 160 mm
Flow Rate : B l/min
Test Specdmen AP {mm H2O/em?) AP (Palem?)
1 40 39.4
2 43 42.5
3 4.1 40.3
4 43 41.9
) 42 41.6
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Date: MAY 18, 2020 Page 4 of 6

Result 3 Sub-Micron Particulate Filtration ASTM F2299/F2299M-03 (Reapproved 2017)

Test Side : Blue Side
Pre-Conditioning :
Test Condition : 23°C and 23% R.H.
Test Area : 91.5cm?

Particle Size : 0.1um

Average Filtration Efficiency : 98.72%

Standard Deviation : 069

Minimum of 4 hours at 21+3°C and 30-50+5% R.H.

Test Specimen

Test Article Counts Average Control Counts | Filtration Efficiency (%)

92

12,309 99.25

208

12,144 98.3

280

11,953 97.7

92

11,798 99.22

DN |WIN| -

101

11,776 99.14

Result 4 Resistance to penetration by synthetic blood ASTM F 1862/F1862M-17

Test Side . Blue Color (Outside)
Pre-Conditioning :
Test Condition :
Test Pressure : 120 mmHg
No of Test Specimen Tested : 32
No of Test Specimen Passed : 32

Minimum of 4 hours at 21+5°C and 85+5% R.H.
20.5°C and 22% R.H.

Test Specimen #

Synthetic Blood Penefration

1-32

None Seen
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Result 5 Flammability Test of Clothing Textiles (16 CFR Part 1610 - October 20, 2008 Edition)

Sample :  Fabric cut from submitied sample
Fabric Surface :  Plain (Face)
Test Specimen Direction : Length
As Received
_ . Flame Spread (sec.) | Bum Code
| (1) | - . IBE
(2) | = , IBE
(3) | & | IBE
|_(4) | = | IBE
NG) - 1B
Flammability Classification: Class 1
Requirement: . Class 1
Remarks:

1. Class 1 — Normal Flammability
Class 1 textiles exhibit normal flammability and are acceptable for use in clothing.
Test Criteria for plain surface textile fabric:
(A) There are no burn times; or
(B) There is only one burn time and it is equal to or greater than 3.5 seconds; or
(C) The average bumn time of two or more specimens is equal to or greater than 3.5 seconds.
2. Disposable fabrics and garments shall not apply to be refurbished before testing.

BurnC Description:
IBE = |gnited, but extinguished

Note:  All the test results except Flammability test contained in this Test Report was conducted by a SGS
assessed competent subcontractor laboratory

Tt d oousvesnd . b snd By T Co ey Raibped B i Oarnamd Corvdieonn of Berdd pelviad A e oF whie a1 DInosei So D Teans-ond ConGInra a on, and 1on el onis
mm“mimmmtmmmmuqu, m-lmh'll-_-tlﬂﬁ;
i it 4 o v st i n i e Twmdn, Ay hoddg e o TRy do wmend i ddhined el e e Fapogeon. rlle . a1l in g @ @ e o 1 indsoregniion gy #ned
Py Eovll 3 & Qg bl B, i vy, Thie Company s 308 mapam Bty i S Chend and Tl So0wman | 308e Nl §50n @ 3 P a5t 10 2 Tmem g Bon [ snargiing ol Pl rights and obip Lion s und &
Sl Bl i 30 Comangi, T it o0 umen? canmil B abproduded enep b Bl w i Rout peld r weil e approwdl of T Company. Ay i ihgd S, Soegdery o Tk of 0o f Bl £ O] O SO0 SIBNGE
of muia o s wnkiwdul and o Senden may B peot-gouted 1015 (ulest arsbng of B L

U s Offwvls SLa0e Ml Fasults Show s I £ ML Mbpont raler oy 10t Samphe 5] 1SS0 and Soch Samgies) d maained for 39 days only

Laboratory: 1. 3F &F & ST On Wi Centre, 25 Lok Yip Road, On Lok Been, Fanfing, New Temitorias, Homg Rong  wewi SOSGroup.com ik
(¥ficer Urits 303 B 305, 3% Building Z2E. Phane 3, HE Scaece Pack, Now Terijones, Hong Keng 1 [B5) 7334 4481 1 (853) 2764 3126 e mitig hiage.com
—e - —
Wiermber of o 265 Geag 1563 200

SGS

Test Report No.: T32020240434SN Date: MAY 18, 2020 Page 6 of 6

Ph ix

S TITTH TR e

Sample as received

Ll End uf Rﬂmﬂ L]

Thidh Siuibind ol i o Dy T 00 Spidny Subyet 85 i85 Gkl Comlbtr, of Sirked plad cviibddl, bbbt 5 fgueil br b S0l 3 RES Mo B0 D0 T 5 DO il G g 8, 1o b o

formil dSoduminil, dobpec] W Térma and ConlSormi for Bbdmnid Documeali &t Al i dEen 1 e Eelilen of 3
g e tan Sred e At 0 L e e d Faman femy Fasldir of e S50 U e ie 30 imd St e g P rof ket B &y 1 P el & F B nderagnllon, Gty and
T ety of (B s bl S [ Svg Tha Compay B 5008wk poms Dty i 0 m Ol and B0 i S00amman | sl ol 4 600 F 5 B S0 10 5 | iR B 0 Toem g i sy 30 Bl rigivin. Sl ol 8 in & und @

T P00 e 0 e T Pl (RO o P Pt B G Okl i o o Bl (D o Bl Cooemndi gL Ay b el W SO AR ey O TIREL R 0 O T OO O D
of Pk SOl el B ool Wl o Pan0 S Sy Beb A0S ) T P F il e o i L.

Uil OFwfetid S T el Sew N LR bl mgaet ol o ol 10 e Ll 6] el a0 0w gl ) B Lk e M0 Ady i ofdy

| Laberatory. 15 3E 4F & 5% On Whi Contre, 75 Lok Yip Road, Om Lok Tosen Fanling, New Teiriones, Hong Kong  winv SgEQroup.com
| Otfice: Lints 303 & 305 17 Buldeg 77F, Phame 1 HE Sceece Park. New Temiionies, Hong Kang 1t [BS2) 7354 4481 1 [B50) 2064 3128 @ milig hiilBiags com

Mherbar of P 508 fomp 5T S




FDA CERTIFICATE

Fiscal Year 2020
CERTIFICATION OF REGISTRATION

We:

Zhangpu Tongbao Industry & Trade Co.,Ltd.
Management Area of Field Departiment, Dananban Town, Zhangpu County,

Zhangzhou City,Fujian Province
has completed the FDA Establishment Registration and Device Listing with the US Food &

Drug Administration

Owner/Operator Number: 10068510

Listing Code Device Name Activities Proprietary Name
No.
Face mask
(except N95
' Disposable Protective Mask
D388615 KR respirator) for
Q general Manufacturer TB-01
public/healthcare
personnel per
[IE guidance
D388617 LY¥1J ACCESSORY, _
SURGICAL Manufacturer KNO95 Respirator
APPAREL TB-02

ED

Initial Registration Date: April 09, 2020
Expiration Date: December 31, 2020
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TEST REPORT EN14683

Test Report No.: 721655132-2
Report Date: 2 June 2020

SUBJECT Physical & Microbiological Test

TEST LOCATION TUV SUD China

TUV SUD Products Testing (Shanghai) Co., Ltd.

B-3/4, No.1999 Du Hui Road, Minhang District
Shanghai 201108, P.R. China

CLIENT NAME Zhangpu Tongbao Industry & Trade Co.,Ltd.
CLIENT ADDRESS Management Area of Field Department, Dananban Town, Zhangpu County,
Zhangzhou City,Fujian Province
TEST PERIOD 16-Apr-2020~28-May-2020
Prepared By

Pe il X,

(Bella Xu)
Report Drafter

Note: (1) General Terms & Conditions as mentioned overleal. (2) The results relate only to the items lested.(3) The test report shall not
be reproduced except in full without the written approval of the laboratory.(4) Without the agreement of the laboratbory , the client is not

authorized to use the test resulls for unapproved propaganda.

ChemicalMicrobiol ogy L aboratory: Phone : +86 (21) 6037 6375 Regional Head Office:

TUV SUD Products Testing (Shanghai) Co, Fax: +86 (21)6037 6345 TUV SUD Certification and Testing

Ltd. Emait food chem@tuwv sud.on (China)Co., Ltd.

B-3M4, No.1999 Du Hui Foad, Mnhang Detict  Webpage: waw luvsud.on No.151 Heng Tong Road Shangha

Shanghai 200070 @P.Rm'm

201108

PR, China TV PR

Test Report No.: 721655132-2
Report Date: 2 June 2020

Sample Description
Sample Quantity !
Lot Number/Batch Code
Specification

Size

Brand Name

TEST REPORT

Disposable Protective Mask
60 pieces

f

TB-01

17.5X95cm (£05cm)

f

Remark: The above information was provided by applicant

Summary of Test Results

No. Test tem Test Method Test Standard Judgement
Type IIR
Bacterial Filtration Efficiency Test | EM 14683:2019+AC:2019(E)
1 =98 Pass
(BFE), % Annex B
Differential Pressure Test EN 14683:2019+AC:2019(E
2 €) < 60 Pass
(Palcm?) Annex C
Synthetic Blood Penetration Test
3 1SO 226092004 =16.0 Pass
(kPa)
Microbial Cleanliness Test EN 14683:2019+AC:2019(E) é
4 < 30 Pass =
(CFU/g) Annex D a
o
=

Mote: Pass = Meet customer requirements;
Fail = Fail customer requirements;

# = No comment;
N.D. = Not detected.

Chemi calMicrobiol ogy L aboratory:

Phaone : +86 (21) 8037 6375 Regional Head Office:

TOV 500 Products Testing (Shanghai) Co,  Fax: +B6 21)8037 615 TV 500 Certification and Testing
Lid Emait food chem@iwv-sud on {China}Co ., Ltd.
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Test Report No.: 721655132-2
Report Date: 2 June 2020
Results
Mo. Test Item Test Result
Specimen 1#: 99.9%
Specimen 2#: 99.8%
1 Bacterial Filtration Efficiency (BFE) Test Specimen 3#: 99.8%
Specimen 48: 99.8%
Specimen 5#: 99.7%
Differential Pressure Test 45.3 Pa/an?
3 Synthetic Blood Penelration Test Specimen 1#-32#: None seen
Specimen 1% 7 CFU/g
Specimen 2#& 4 CFU/g
4 Microbial Cleanliness Test Specimen 3% 7 CFU/g
Specimen 4#: 7 CFUfg
Specimen 5#:6 CFU/g
Bacterial Filtration Efficiency (BFE) Test /
J"
bb_
1. Purpose

For evaluating the bacterial filiration efficiency (BFE) of mask.

2. Sample description was given by client

Sample description

Disposable Protective Mask

Specification TBE-01
Lot Number N
Sample Receiving Date :  2020-04-16

3. Test Method

EN 14683:2019+AC:2019(E) Annex B

4. Apparatus and materials

4.1 Staphylococcus aureus ATCC 6538 (Particle Diameter 3.0+0.3pm).

42 Peptone waler.

4.3 Tryptic Soy Broth(TSB).
4.4 Tryptic Soy Agar(TSA).
4.5 Bacterial filtration efficiency test apparatus.
4 6 Six-stage viable particle Anderson sampler.

4.7 Flow meters.

5. Test specimen

5.1 As requested by client, take a total of 5 test specimens.

5.2 Prior to testing, condition all test specimens for a minimum of 4 h at (21£5)°C and (85¢5)%

relative humidity.
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TEST REPORT EN14683

Test Report No.: 721655132-2
Report Date: 2 June 2020

8. Test results®

P Value Positive Positive Negative | Specimen | Specimen | Specimen | Specimen | Specimen
Stage Control (A) | Control (B) | Control 12 " an a4 58
Test Report No.: 721655132-2 Number
Report Date: 2 June 2020 1 £ 37 0 0 0 0 0 0
2 59 91 0 o 0 o 0 0
3 129 180 0 0 0 0 0 0
4 269 260 0 0 0 0 0 0
5 1219 1438 0 2 3 2 4 6
6. Procedure 3 4 - o } ! 2 ! !
. . . . . Total (T), CFU < 4 4

6.1 Preparation of the bacterial challenge: Dilute the cultutre in peptone water to achieve a 1 : ’ i
concentration of approximately 5x105 CFU/mL. CFy e B O -

6.2 Adjust the flow rate through the Anderson sampler to 28.3 L/min. e el | e =7 3

6.3 Deliver the challenge to the nebulizer using a syringe pump. Purge tubing and nebulizer of air e 2 08
b Ub blES P i:;!;: vialq.le of corresponding correcled particke counts as specified by the manufacturer of the

- ca € impaclor. '

6.4 Perform a positive control run without a test specime to determine the number of viable aerosol Romid: | Zhtaomdr g g qpoedl Wl el i
particles being generated. The mean particle size (MPS) of the aerosol will also be calculated S
from the results of these positive control plates. =
6.4.1 Initiate the aerosol challenge by tuming on the air pressure and pump connected to the

nebulizer. Immediaterly begin sampling the aerosol using the Anderson sampler.
6.4.2 Time the challenge suspension to be delivered to the nebulizer for 1 min.
6.4.3 Time the air pressure and Anderson sampler to run for 2 min.
6.4.4 At the conclusion of the positive control ran, remove plates from the Anderson sampler.

6.5 Place new agar plates into Anderson sampler and clamp the test specimen into the top of the
Anderson sampler, with the inside of the specimen facing towards the bacterial challenge (test
area: 77cm?).

6.6 Repeat the challenge procedure for each test specimen.

6.7 Repeat a positive control after completion of the sample set.

6.8 Perform a negative control run by collecting a 2 min sample of air from the aerosol chamber. No
bacterial challenge should be pumped into the nebulizer during the collection of the negative
control. ”~ TOV S0 Pocs T (g Co.  Fr - 18661) 635 TOY 00 Crtemionod et

Lid. gh wv-sud.on hina) Co., Lid
6.9 Incubate agar plates at (37+2)°C for (20 to 52) h. & B 8.4 s 59500 o UetargDekc Wbpaor meairouicn Eﬁ;ﬁiﬁ:ﬂgﬂrgglmsmu
6.10 Count each of the six-stage plates of the Anderson sampler. /\; PR e Tov° Pagas ol
§
7. Calculation
=)

Total the count from each of the six plates for the test specimens and positive controls, as specified <

by the manufacture of Anderson sampler. The filtration efficiency percentages are calculated as K

follows: f\

- \ Test Report No.: 721655132-2
BFE"'(C'T) /C =100 E;apornatafz June 2020
T is the total plate count for the test specimen.
C is the mean of the total plate counts for the two positive controls.
Differential pressure Test
1.Purpose
The purpose of the test was to measure the differential pressure of masks.
2.Sample description was given by client
Sample description - Disposable Protective Mask
Specification - TB-01
Lot Number z /
Sample Receiving Date : 2020-04-16
3.Test Method
EN 14683:2019+AC:2019(E) Annex C
4, Apparatus and materials
Differential pressure testing instrument
5.Test specimen
5.1 Test specimen are complete masks or shall be cut from masks. Each specimen shall be able fo Ll
provide 5 different circular test areas of 2.5 cm in diameter. {
5.2 Prior to testing, condition all test specimens for a minimum of 4 h at (21+5)°C and (85+5)% relative ey
humidity. g
6. Procedure l
6.1 Without a spedmen in place, the holder is dosed and the differential manometer is zeroed. The k:
pump is started and the flow of air adjusted to 8 L/min. ¥
6.2 The pretreated specimen is placed across the orifice (total area 4. 9cm?, test area diameter 25mm, -
airflow direction from the inside of the mask to the outside of the mask) and damped into place so as
fo minimi ir leaks.
Chemi calMicrobi ogy L tory: Phone : +86 {21 ) 8037 6375 2 Head Office: 6.3 Due to lhiep?eseeam: of an alignment system the tested area of the specimen should be perfectly in
robiol abora . . mﬂ"-"“i . ine and the fi f air.
TOV SUD Products Testing (Shanghai) Co.,  Fax: +86 21) 6037 6345 TOV SUD Certification and Testing 6.4 The diferential prossure i Bl
Ltd. Emait bdiﬂ'lﬂl'l'@lﬁ'-ﬁuiﬂ'l [cm]co Ltd. 6.5 The procedure described in steps 6.1-6.4 is carried out on 5 different areas of the mask and readings
B-34, No.1999 Du Hui Foad, Minhang Dstit  Webpage: www ivsud o No.151 Heng Tong Road Shanghai averaged.
201108 :
PR, Crina TV Page  of Spocimen | TostBoati”™ T fueng8 | Roquromerts | Judgomen
1# 450
2# 427
3# 46.7 453 <60 Pass
4 474
S# 44 6
TOV SUD Procucts Tesig (Shanghel Co,  Fax-. 86 1) 0376345 TOV 50D Cortiitation and Testng
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TEST REPORT

VERIFICATION WEBSITE: www. gttc. net.cn
VERIFICATION CODE: UXHX-3634-24

ISSUE DATE:2020-05-11

(Electronic wversion)

No:200109596

APPLICANT: ZHANGPU TONGBAO INDUSTRY & TRADE CO., LTD.
ADDRESS: MANAGEMENT AREA OF FIELD DEPARTMENT, DANANBAN TOWN, ZHANGPU COUNTY, ZHANGZHOU
CITY, FUJIAN PROVINCE

INFORMATION CONFIRMED BY APPLICANT:
DISPOSABLE PROTECTIVE MASK

QUANTITY: THIRTY PIECES

BRAND: JCJZ

STYLE NO. : TB-0l

COLOUR: BLUE

MATERIAL: NON-WOVEN FABRIC, MELTBLOWN FABRIC

DATE RECEIVED/DATE TEST STARTED: 2020-05-08

CONCLUSION:
BACTERIAL FILTRATION EFFICIENCY M
PARTICLE FILTRATION EFFICIENCY M

2 #&m ﬁ B L 5
E_’ B TR femiNasE:
—6TTe— 170000113982 %ﬁw Sl

TEST REPORT (Electronic version)

No:200109596

RBEE: rhEREEIES
EETEE: Mt EEERGNmE R RS

BiE020-619845958/61884598
BE:020- 37721161

NOTE: “M” -MEET THE STANDARD’ S REQUIREMENT  “F” -FAIL TO MEET THE STANDARD’S REQUIREMENT
“——7" —NO COMMENT

REMARK :

THIS REPORT IS THE ENGLISH TRANSLATION VERSION OF THE REPORT 200080191.

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).

COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

THE EXPERIMENT WAS CARRIED OUT AT No. 1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY: :;P ‘} 'l‘

ZiShan Guo SENIOR ENGINEER

SEB: TNHEBXEKIIRIS
JEHPSEIE R [ N HRA KNI HE T EFE1S

EBi%:020-61994598/61994599
EB1%:020-37721161
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e
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170000133882

TEST REPORT

{(Electronic versiom)

No:200109596

BACTERIAL FILTRATION EFFICIENCY (%)

(YY 0469-2011 ANNEX B, TEST BACTERIA: STAPHYLOCOCCUS AUREUS ATCC 6538, TEST AREA:
40cm® , FLOW RATE: 28.3L/min, MEAN PARTICLE SIZE: 3.0wm, RESULT OF THE POSITIVE
CONTROL: 1.9x10% CFU, RESULT OF THE NEGATIVE CONTROL: <1CFU)

REQUIREMENT
BFE, 99.8 =95
BFE; 99.4 (YY 0468-201
BFEs; 99.5

1)

PARTICLE FILTRATION EFFICIENCY (%)

(YY 0469-2011 5.6.2, AIR FLOW: 30L/min, AEROSOL: NaCl, AEROSOL CONCENTRATION:

15mg/m* , TEMP: 23.1°C, RH: 36.0%)
REQUIREMENT
MINIMUM 95. 80 =30

(YY 0469-2011)

———End of Report
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TEST REPORT GB/T32610-2016
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170000113982

TEST REPORT (Electronic v0151§n)‘

VERIFICATION WEBSITE: www. gttc.net.cn
VERIFICATION CODE: IXFS-2600-04

No:200111518 ISSUE DATE: 2020-05-09

APPLICANT: ZHANGPU TONGBAO INDUSTRY & TRADE CO.,LTD.

ADDRESS: MANAGEMENT AREA OF FIELD DEPARTMENT, DANANBAN TOWN, ZHANGPU COUNTY, ZHANGZHOU
CITY, FUJIAN PROVINCE

INFORMATION CONFIRMED BY APPLICANT:
DISPOSABLE PROTECTIVE MASK
QUANTITY: FORTY PIECES

— —— ——

DATE RECEIVED/DATE TEST STARTED: 2020-05-07
CONCLUSION:

pH VALUE
FORMALDEHYDE CONTENT
RESIDUAL ETHYLENE OXIDE

BREAKING STRENGTH OF MASK STRING AND JUNCTION BETWEEN MASK STRING
AND MASK BODY

INSPIRATORY RESISTANCE M
EXPIRATORY RESISTANCE M
BANNED AZO COLOURANTS M

NOTE: “M” -MEET THE STANDARD'S REQUIREMENT “F” -FAIL TO MEET THE STANDARD'S REQUIREMENT
“——" =NO COMMENT

REMARK :

THIS REPORT IS THE ENGLISH TRANSLATION VERSION OF THE REPORT 200033401.

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

THE EXPERIMENT WAS CARRIED OUT AT No. 1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY: % m

Nan Ma ENGINEER

28: rinonESl2EEIB1=S BiE:020-61994598/61994599
HEXTRE: "HTBEHEEIBEIAEL I RAE1S BiE:020-37721161
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TE-ST REPDRT (Electronic vexsicn) TEST REPURT (Electrenic version) TEST REPURT (Electromic verzion)

. No: 200111518
Jo:20011IRL8 No:200111518
ol VALUE BANED AZO COLOCRANTS
(GB/T T573-2009, 0. 1=ol/1. KC1 EXTRACTING SOLUTION) TEST METHOD: GB/T 17592-2011, GENERAL PRETREATMENT
(GB/T 7573-2009 MOD IS0 3071:2005)
REQUIREMENT ;
6.5 E g;us. 5 , ¥ ANTN CAS M0, mm{ : mﬁll
GB/T 32610=2016 mekg )
FORMALDEHYDE CONTENT A=aminchiphenyl [g2-67-1) s N
(GBST 2912, 1-2009, WATER EXTRACTION METHOD) benzidine fo2-57-51 =X 1
(GBST 2912, 1=2008 W00 150 14184=1:1998) . Fekloreo-toluldine [95-69-2] =m0 "
NOT DETECTED ﬁﬁ mg/ kg S-raphthylasine [91-59-8] = %
(GB/T 32610=-2016) : = i ;
REMARK: DETECTION LIMIT 20as/ks Srwiaonsctnlons (a-3¢-3 = N
RESIDUAL ETHYLENE OXIDE Fenitre=o=toluidine [99=-55-8] S0 N
(CBAT 14233, 1-2008) prchloroani line [106-17-8] =N 5
NOT DETECTED 'E%TSE}F‘T 2, 4~dinmincanisale (615054 =20 X
1 = [ o ~ .
(DETECTION LIMIT:0. 5 ugfg) (CB/T 32610-2016) 14" =dianinobiphonysethane [101=37=49] = L1
BREAKTNG STRENGTH OF MASKE STRING AMD JUNCTION BETWEEN MASE STRING AND MASK 3.3" ~dichlorobenzidine [21-94-1] =10 N
mﬂﬂg 3008) 53" =dimerhoxybenzidine [119=90=4] =20 X
13773, 2~ ] :
(GB/T 13773 2=2008 1DT IS0 13935-2:1999) 1,3" -disethylbenzidine [119-93-T] L X
- IE%.]:IHE![EHT 13" =dimethyl=4, 4" =disminobiphenyluthane [318=88=0] N X
= 5
(GB/T 32610-2016) preresidine [126-71-8] <2 "
INSPIRATORY RESISTANCE(Pa) 1, 4" =methylene—bis- (2-chlorcani line) [L01-14-4] =M 4
(GB/T 32610-2016 6.7, HEAD SIZE: MEDIUM) T 1.4 =oxydianiline [101-80-1] = X
UNTREATED SAMPLE: El’r‘ilm 44" -thiedianiline [138-65-1] =40 ¥
& 70, 1 (GBST 32610-2016) e-teluidine [95-53~1) =0 X
EFJRE?I&:THBT SAMPLE: 2, d=toluylendianine [5=80-7] =) ¥
1# 68,9 ; 2,4, 5-trimethylaniline [137-17-7) <20 X
28 65.7 oranisidine [90=-04-0] = N
EXPIRATORY RESISTANCE(Pa) ;
2, 4=xylidine [95-63-1] =M N
(GB/T 32610-2016 6.8, HEAD SIZE: MEDILM) i .1 S e 2
REQUIREVENT &.6-avlidine el ] :
UNTREATED SAMPLE: =145 = I N08 SOHONT e [60=05=3] = "
:,_L?; ;-:i'g sl “N* MEANS LESS THAN THE DETECTION LIMIT OF Sagikg
Tﬁﬁgﬁﬂﬂ‘l SAMPLE: RATING ACCORDING TO GB/T 32610-2016.
28 50, 4
OVERALL RATING PASS

——End of Report
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